



Certificate of Test: Chilt/P05074

This certificate is awarded to:

**Origin Frames
Units 9 & 10 Network 4
Lincoln Road
Cressex Business Park
High Wycombe
Bucks
HP12 3RF**

This document confirms that performance testing to BS 6375: Part 1: 2004, Classification for weathertightness was conducted on your Bi-folding door system specimen on 12 October 2005 and the following results were achieved.

Summary of testing procedure		Result
BS 6375: Part 1: 2004	Air permeability	600 Pa
	Watertightness	150 Pa
	Wind resistance	1200 Pa
	Exposure category	1200 Special

The results relate only to the specimens tested, as detailed in technical specification document number Chilt/P05074/tec1

The hard copy of this report includes both signatures

Steve Smith—Test Engineer
Date: 01 December 2005

Vincent Kerrigan – Deputy Testing Manager
Date: 01 December 2005

Chiltern Dynamics

Chiltern House, Stocking Lane, Hughenden Valley,
High Wycombe, HP14 4ND, United Kingdom

Tel: 01494 569800
Fax: 01494 564895

Web: www.chilterndynamics.co.uk
Email: cd@chilterndynamics.co.uk

Page 1 of 1



1762

This document is confidential and remains the property of Chiltern International Fire Ltd
This is an electronic format copy of the Certificate of test produced for reference only